
BID INVITATION NO.: 4475

ISSUED: JANUARY 21, 2025 

FOR FURNISHING 
NEW REPLACEMENT & REPAIR PARTS FOR COMMISSION OWNED 

CAT-350™, SRT-31™, SKT-SP-350™, SKT-SP-MGS™ & MSKT-SP- 
MGS™ IMPACT ATTENUATOR & GUARDRAIL TERMINALS 

OPENING DATE: 2:00 PM (EASTERN TIME) on FEBRUARY 5, 2025 

LOCATION: MICROSOFT TEAMS LINK: 

Bid Invitation No. 4475 - Click to Join 

OHIO TURNPIKE AND INFRASTRUCTURE COMMISSION 
682 PROSPECT STREET, BEREA, OHIO 44017 

DEPARTMENT OF CONTRACTS ADMINISTRATION 
440-234-2081

purchasing@ohioturnpike.org 

SUBMITTED BY: 

COMPANY NAME: Firelands Supply Company 

STREET ADDRESS: 18 South Norwalk Road 

CITY AND STATE: Norwalk, Ohio ZIP: 44857 

mailto:purchasing@ohioturnpike.org


Trinity 
Item 

Trinity 
System 

Number 
Part 

Type Number 

1 7G 

2 30G 

3 39G 

4 700A 

5 907G 

6 3000G 

7 3240G 

8 3245G 

9 3300G 

10 3380G 

11 3400G 
:;; 
I-.... 

12 3391G M 
I 

I- 13 3900G 
0::: 
CJ) 

14 3910G 

15 4211G 

16 4419G 

17 9960G 

18 10967G 

19 15000G 

20 33909G 

21 33875G 

22 34052A 

23 34053A 

24 34054G 

GROUP 1 - DELIVERY TO THE ELMORE MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS VAL TIRY 

SRT-31, CAT - 350 AND MATT'" PARTS 

OTC Part 
Part Cost Estimated 

Number 
Description (Includes freight Quantity Extended Cost 

FOB Destination) (Each) 

1216"/ (2.67/0.15) FLG Protector at Post 2, 4 & 6 2LPD£_ 1 l/.Q P;:_ 

12/12'6/S SRT-1 Guardrail Panel 32_,S" ct;:'._ 1 325 O!L 

12/12'6/6'3/S SRT-2 Guardrail Panel 30>0 ot. 1 3G,Q':'.' 

Cable Anchor Bracket 3/16 x 12.5 x 16 (on rail) 71 00 1 ()I.fl·~ 

12/Rolled Buffer End 65 °::_. 1 

61 
oo 

51 Cable 3/4 x 6'6" DBL SWG/HDW 1 

5/16" (8) Washer (At Post 1) ,ZS{ 1 1 I 

5/16" (8) Hex Nut (At Post 1) ..-/'Sp 1 ,,1s1 
5/8" Round Washer ,'-/Of 1 ,t./0 t 
5/8 x 1 1/2" Hex Bolt A307 \.'~ 1 I 1S -
5/8 x 2" (16 DIA. X 50) HGR Post Bolt at Post 1,2,4 I ZS°' 1 I 2S 

5/8" DIA x 1 3/4" (19 DIA x 75) Hex Boll At Strut I ~ 1 I --
1" Round Washer 2.. o:? 1 ;2_.":L 

1" Hex Nut A563 3,0::._ 1 3 
5/16" DIA x 1 3/4" (8x44) Hex Bolt (At Post 1) ,90(' 1 /)Oq 

5/8" x 1 3/4" Countersunk HD Bolt (At Post 6) 2-r-:!._ 1 ?,· 

Slot Guard Bracket 52.,"! 1 52, 
12/914.5/3'1.5/S SRT-3 (Guardrail) 19 J:2-, 1 1 q()Q 

6'-0" SYT Post (W6 x 8,5) \ 5lDD;:_ 1 I ':5lo 
Cable Anchor Bracket (at Post 1) 52- 0~ 1 ? 
Angle Strut 3 x 3 x 1/4 13'5 og 1 13S 
CRP Post 1 Bottom W6 x 15, 5' 111/2" "51.p~ ~ 1 5G,S 
CR Post 1 Top (W6 x 8,5) 356".:' 1 3 s 

r1~ 00 -6' 
Post Shelf Angle (at Post 2) 1 1::. ·-

Bidder to Insert Here the 
Percentage Rate Discount or 
Up-Charge Offered Based on 
Current Parts Price List. (For 
components not separately 

listed by item in the 
Proposal) 

Indicate Plus or Minus: 

N.e..+_% 

Title of Parts Price List: 

SR1-j l 

Date Issued: 

1-2_1 lOlS-

Price List Number 
(If Applicable): 

*Estimated requirements are based on current inventory amounts and past orders over a 12 month period. The Commission makes no representation that it 'Nill actually expend such amounts. 

6-2 



Trinity 
Item 

Trinity 
System 

Number 
Part 

Type Number 

25 130A 

26 19259G 

27 19261G 

28 19271G 

29 3012G 

30 30748 

31 30758 

32 31008 

33 31018 

34 31G 

35 3275G 

36 3478G 

37 3497G 

38 3650G 
:;;; 
I-
0 39 3725G 
lt') 
M 

I 40 3900G 

I-
<( 41 3910G 

(.,) 
42 4252G 

43 4258G 

44 43660G 

45 4640G 

46 705G 

47 740G 

48 769G 

49 782G 

50 983G 

51 984G 

52 9852A 

53 9915A 

54 9916A 

55 9921G 

GROUP 1 - DELIVERY TO THE ELMORE MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS VAL TIRY 

SRT-31, CAT - 350 AND MATT'" PARTS 

OTC Part 
Part Cost Estimated 

Number 
Description (Includes freight Quantity Extended Cost 

FOB Destination) (Each) 

24926 10/12' 6/5'10:6'8/SP CAT B~O 2 l Lo0(9 ~ 
24949 3/16" x 2" x 1 0" Plate 15 /J;'" 2 30 
24950 1/2 X 3 X 7 Post Plate ot.o 2 I IL 
24951 1"X 2-1/2" Pipe SLV CAT 2U> °'!. 2 ,. 5:;L 
24930 3/4" Cable x 8' Double SWG 390~ 2 'H;l) •:i,, 
24931 Wood 3' 6 Post #2-6 CAT B'S \>Q_ 5 1-J 25 
24932 Wood 3' 6 Post #1 CAT 5i3 2 I '70 ot 

24933 Wood Block 2.5X7.5X14 CAT 1 32-0

~ 
3 0Lr, 

24934 Wood Block 5.5X7.5X14 CAT 2-6 3 ;2_. o> 40 12.~() 
24925 12/12'6/0 CAT 565 2 I \'"10 
24937 3/8" x 24-1/2" Restraint Rod 9 2 \~ 
24208 5/8" x 7-1/2" Hex Head Bolt S •7s 75 i.1-61 .ir 

24207 5/8" x 9-1/2" Hex Head Bolt (_p r· 
100 lt,')5 ':':~ 

24942 5/8" x 25" Guardrail Bolt 9 {;!_ 2 I 6 "2 

24413 7/8" Washer F844 TYPE A/N l 0 2 ,j 
24210 1" Washer 2, 50 100 
24211 1" Hex Nut 3 40 Oo;;, 

12 -
24943 3/8" Hex Nut A563 Grade B ,sot I 2 

'7' 

24944 3/8" Lock Washer '2JJ { 2 /J ¢ 
CAT-CAN HDWR, ETC.10/97 \ ,i_/ 90 o.9_ 1 IL/()O 

24945 5/8" x 24" Hex Bolt 5 5 1.o/2,~o 

24416 2" x 5-1/2" Pipe 31 
00 15 J-1Lr/5 -

24542 4' 6 T.S.-CAT & ET l 32 Of/ 15 IC)60 Ll;:' 

24927 1/4 X 18 X 24 Soil Plate L{L/ ";'. 2 8B 0
'!· 

24435 5/8" x 8" x 8" Bearing Plate :2-e:i ~- 30 ~)t/0 
24928 10/Nose Plate/CAT/Rolled 2-ll7 ''::1 2 5 3 lf c;_£. 

24929 10/Side Plate CAT 2.,Z,/. ~- 2 Yi./i,,,. 
24411 Channel Strut, 6'-6" Z.L'JCJ DO 10 z,9(70 °'.:'-

24946 Spacer Channel CAT '2:/7 I ,a; 2 I 1""1 
24947 10/Bent Plate Sleeve 2,05 2 ~iio OiJ 

24948 6" Sleeve, 6 x 8 Cfl Of; 2 182 

Bidder to Insert Here the 
Percentage Rate Discount or 
Up-Charge Offered Based on 
Current Parts Price List. (For 
components not separately 

listed by item in the 
Proposal) 

Indicate Plus or Minus: 

l\!?(._% 

Title of Parts Price List: 

tc.f-050 
Date Issued: 

I ,2.1-- 'l01s·· 

Price List Number 
(If Applicable): 

•Estimated requirements are based on current inventory amounts and past orders over a 12 month period. The Commission makes no representation that it '-Nill actually expend such amounts. 

6-3 



GROUP 1 - DELIVERY TO THE ELMORE MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS VAL TIRY 

SRT-31, CAT - 350 AND MATT'" PARTS 

Bidder to Insert Here the 
Percentage Rate Discount or 

Valtir 
Item 

Valtir 
OTC Part 

Part Cost Estimated Up.Charge Offered Based on 
System 

Number Part Number 
Description (Includes freight Quantity Extended Cost Current Parts Price List. (For 

Type Number FOB Destination) (Each) components not separately 
listed by item in the 

Proposal) 

56 628276 MATT CR Post #1 Bottom 553 (l!" 1 SS3 
57 628271 6'0 Post/W6X8.5/7/S PUSYT 11 '7 4 ½lP8 
58 628285 MATT CR Post #1 Top z. 9'1 c,O, 1 2et1 
59 628280 MA TT Double Spacer 356°~- 2 '11 lP 
60 628281 MATT Single Spacer ~€)0!:'.. 6 \ 2.1../6 
61 628279 MA TT Angle Ground Strut 169 ce 1 \ ~./1 
62 003340 518" GR Hex Nut ,50ef 36 I \i::) M 

63 33909 CRP-CBL BRKT for CRP PST '5 2✓ 1 c;z 
64 119506 CBL 314 x 7'5"/DBL SWG L/)70 00 

1 I.Q7 0 QO 

65 003910 1" HEX NUT A563 ,3 2 t& ' 
66 628289 MATT 12G TRANS,W FIN-4 L/3Lo 2 et12-
67 628337 MATT 12G tNT,W FIN-3 ·, -~;lei :J 4 \b52 
68 628274 MATT 12G,WIO FIN-2 30lo o;;: 2 {:, 2-0=· Indicate Plus or Minus: 

69 628342 MATT Impact Head 1?-,C\ CJ_g 1 IZ.95. 1'-k+~::._% 
' 

70 628275 MA TT Head Tube l)1lJ 0
-~ 1 21o0 

628339 MA TT 1 0G Head Rail 31.o~/ <JO '12J3 
Title of Parts Price List: 

71 2 

• lO'i "" 83 ,:, .. v\~11Tr··· F- 72 628338 MA TT Backing Plate - 8 

I-
<( 73 

2 
118614 Bolt, Rail, 5/8X2, A325/G5, G Lt, 62 L/0?) Date Issued: 

74 118615 Washer, Flat, 5/8, Thick, G 2 62 IS5 \ .? /. J 02.';J 
75 003361 518" HVY Hex Nut A563 DH ,7S"f 66 jq:;;··C) 

76 003360 5/8"X1.25" GR Bolt 'Lo01 16 cj l,~ 
Price List Number 

(If Applicable): 

77 003391 518" X 1.75" Hex Bolt A325 I ~5- 6 ,,1ro 
' """ 

78 004211 5116" X 1.75 H X BTA307 1-118 ,qoc/ 2 ) •-·-
79 003240 Washer,Flat,5116 W,TY A,G ,2S<l' 2 ,5o<f 
80 003245 5116" Hex Nut A563 , '"I '¢ 2 ,q ,ft 
81 628348 MA TT Strut Adapter Plate 9B"c:' 1 se, 
82 628347 MATT 10G Front,wlo FIN-1 3~5 2 Lo60 Of:?~ 

83 004902 1" Round Washer F436 L 10 (LC) 

84 004372 Washer,Flat,5/8,HRD,TY1,G ,i/0¢ 8 3 
85 003403 518"x 2" Hex Bolt A307 z_ 6 \Z. 
86 628270 6'0 Post/W6 X 8,517/S PL 11 '1 0i·L 1 l 1'7 
87 003500 5/8" X 1 0" GR Bolt A307 z. 2 6 
88 113660 Bolt, HX, 518 X 3 112, GS, G 10, 10 105 Qll 

89 628273 114" X 18" X 24" SOIL PU4 H (l--/ 3 2 ? 8ln 

6-4 



Valtir
System

Type

Item
Number

Valtir 
Part 

Number

OTC Part 
Number Description

Part Cost
(Includes freight
FOB Destination)

Estimated
Quantity
(Each)

Extended Cost

Bidder to Insert Here the 
Percentage Rate Discount or 
Up-Charge Offered Based on 
Current Parts Price List.  (For 
components not separately 

listed by item in the 
Proposal)

90 628269 1/4"  X15" X 17" SOIL PL/MULT 4

91 118009 Washer,Flat,1/2 X 1 3/8,G 8

82 115939 Nut, HX ,1/2, A563, G 4

93 113457 Bolt,HX,1/2 X 1 1/2,G2,G 4

94 VARIOUS 8" Nom Depth Composite Blocks 2

95 105379 Ref 25X25 Blk/Yel Median 1

96 105380 Refl 25X25 Blk/Yel Gore 1

*Estimated requirements are based on current inventory amounts and past orders over a 12 month period. The Commission makes no representation that it will actually expend such amounts.

GROUP 1 TOTAL BID PRICE
ITEMS 1 THROUGH 96

GROUP 1 - DELIVERY TO THE ELMORE MAINTENANCE BUILDING
PROPOSAL FOR MISCELLANEOUS VALTIRY

SRT-31, CAT - 350 AND MATT™ PARTS

Indicate Plus or Minus: 
__Net_____.____%

Title of Parts Price List: 
_______MAII________
____

Date Issued: 
___1-21-2025_______

_________
Price List Number

(If Applicable):
___________________

M
A

TT
™

 (c
on

t.)

6-5

286.00

1.00

1.00

2.00

6.00

65.00
65.00

1144.00

8.00

4.00

8.00

12.00

65.00

65.00

$34,220.30



Trinity 
Item 

Trinity 
OTC Part 

System 
Number Part Number 

Type Number 

1 7G 

2 30G 

3 39G 

4 700A 

5 907G 

6 3000G 

7 3240G 

8 3245G 

9 3300G 

10 3380G 

11 3400G 
:;; 
f-
~ 

12 3391G (") 
I 

I- 13 3900G 
0::: 
Cl) 

14 3910G 

15 4211G 

16 4419G 

17 9960G 

18 10967G 

19 15000G 

20 33909G 

21 33875G 

22 34052A 

23 34053A 

24 34054G 

GROUP 2 • DELIVERY TO THE HIRAM MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS VALTIR 

SRT-31, CAT· 350 AND MATT'" PARTS 

Part Cost Estimated 
Description (Includes freight Quantity Extended Cost 

FOB Destination) (Each) 

12/6"/ (2.67/0.15) FLG Protector at Post 2, 4 & 6 &"'.:: 1 ,ZLa'~.:L 

12/12'6/S SRT-1 Guardrail Panel 3:c,;-:e. 1 3 
12/12'6/6'3/S SRT-2 Guardrail Panel 31.oD f::! 1 3b0 
Cable Anchor Bracket 3/16 x 12.5 x 16 (on rail) "I I r(i) 1 '1 I o2,. 

12/Rolled Buffer End 
<>;2 

1 t35~ 
Cable 3/4 x 6'6" DBL SWG/HDW Bl O" 1 (01 OfL 

5/16" (8) Washer (At Post 1) ' ?,_,s:;-4 1 .7.S"'<f 
5/16" (8) Hex Nut (At Post 1) ,'-/~¢ 1 . 
5/8" Round Washer J)Oc/-- 1 ,401 
5/8 x 1 1/2" Hex Bolt A307 I 

,s· 
1 I 5; 

<-' 

5/8 x 2" (16 DIA. X 50) HGR Post Bolt at Post 1,2,4 125"' 1 I ;2.S' 

5/8" DIA x 1 3/4" (19 DIA x 75) Hex Bolt At Strut I~ 1 I~~-
1" Round Washer z. 0::. 1 ;2_,o~ 

1" Hex Nut A563 
b') JK) ;J .. , 1 ';.! 

_) 

5/16" DIA x 1 3/4" (8x44) Hex Bolt (At Post 1) ,90p!'. 1 .909 
5/8" x 1 3/4" Countersunk HD Bolt (At Post 6) ? .so 1 z..:i~ 

Slot Guard Bracket 5z.. ~ 1 t'-

12/914.5/3'1.5/S SRT-3 (Guardrail) 1q 1 ~c; 
6'-0" SYT Post (W6 x 8.5) I 5to "~ 1 l l.o O;:.. 

Cable Anchor Bracket (at Post 1) c;, ":'. 1 ,:;i;;,_ 

Angle Strut 3 x 3 x 1/4 13 
,-::s._;J 

1 l 5 "';:' 

CRP Post 1 Bottom W6 x 15, 5' 11 1/2" 5l.oS ".!'. 1 5Lo6 
CR Post 1 Top (W6 x 8,5) 3€>5°~ 1 3 OJ_ 

1s-02 '75; 
a,;, 

Post Shelf Angle (at Post 2) 1 

Bidder to Insert Here the 
Percentage Rate Discount or 
Up.Charge Offered Based on 
Current Parts Price List. (For 
components not separately 

listed by item in the 
Proposal) 

Indicate Plus or Minus: 

~=-% 

Title of Parts Price List: 

SRT-31 

Date Issued: 

I - ll ~ zoz.s·~-
Price List Number 

(If Applicable): 

•Estimated requirements are based on current inventory amounts and past orders over a 12 month period. The Commission makes no representation that it will actually expend such amounts_ 

6-6 



Trinity 
Item 

Trinity 
OTC Part 

System 
Number 

Part 
Number 

Type Number 

25 130A 24926 

26 19259G 24949 

27 19261G 24950 

28 19271G 24951 

29 3012G 24930 

30 3074B 24931 

31 3075B 24932 

32 3100B 24933 

33 3101B 24934 

34 31G 24925 

35 3275G 24937 

36 3478G 24208 

37 3497G 24207 

38 3650G 24942 
:E 
I-
0 39 3725G 24413 
It) 
M 

I 40 3900G 24210 

I-
<( 41 3910G 24211 

(.) 
42 4252G 24943 

43 4258G 24944 

44 43660G 

45 4640G 24945 

46 705G 24416 

47 740G 24542 

48 769G 24927 

49 782G 24435 

50 983G 24928 

51 984G 24929 

52 9852A 24411 

53 9915A 24946 

54 9916A 24947 

55 9921G 24948 

GROUP 2 - DELIVERY TO THE HIRAM MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS VALTIR 

SRT-31, CAT- 350 AND MATT'" PARTS 

Part Cost Estimated 
Description (Includes freight Quantity Extended Cost 

FOB Destination) (Each) 

10/12' 6/5'10:6'8/SP CAT BifO 2 / 1.i,60 
3/16" x 2" x 1 0" Plate 15 OP 2 30 --

1/2 X 3 X 7 Post Plate 5lo 2 112-
1"X 2-1/2" Pipe SLV CAT 2lo 2 52~-
3/4" Cable x 8' Double SWG 3tr00? 2 <')E,() o> 

Wood 3' 6 Post #2-6 CAT 35' b~ 5 L/25 
Wood 3' 6 Post #1 CAT ~s ,.w 2 1')0 
Wood Block 2.5X7.5X14 CAT 1 32 OJ 4 120 
Wood Block 5.5X7.5X14 CAT 2-6 3;L 20 trl/0 
12/12'6/0 CAT 5BS 

(>:'.'.} 2 I llOP'?. 
3/8" x 24-1/2" Restraint Rod CJ 2 It, 
5/8" x 7-1/2" Hex Head Bolt t; 2 11 -

(cd~' 

5/8" x 9-112" Hex Head Bolt I.,) 
;:, 

2 13 
518" x 25" Guardrail Bolt 9 -- 2 l'o 
7/8" Washer F844 TYPE A/N I{;'"~ 2 3 oo 

1" Washer i-- 15 ~() 
1" Hex Nut 3 o,> 15 y r:tJ 

3/8" Hex Nut A563 Grade B ,f;Ot/ 2 I 
3/8" Lock Washer .z 1 2 , ~Jo¢ 
CAT-CAN HDWR, ETC.10/97 l, 1-/CJD oc 1 P-/00 
5/8" x 24" Hex Bolt 6 ro 2 )1 OQ 

2" x 5-112" Pipe 3 I ":: 2 lt/L c-

4' 6 T.S.-CAT & ET I 32,d 5 L,~O 
1/4 X 18 X 24 Soil Plate 1-/t-l ~J_ 2 8B 
518" x 8" x 8" Bearing Plate z_ro 20 5lo0 
10/Nose Plate/CAT/Rolled 2.6'7 (J"f- 2 s 2;; '-~I 
10/Side Plate CAT z:2.1 = 2 ~✓ r.t> 2- -
Channel Strut, 6'-6" 291? 5 1~95 
Spacer Channel CAT ~'7 l 2 I 11,+2-
10/Bent Plate Sleeve 20s 2 L//O 
6" Sleeve, 6 x a <ii 2 e;:;L"' I _,_ 

Bidder to Insert Here the 
Percentage Rate Discount or 
Up~Charge Offered Based on 
Current Parts Price List. {For 
components not separately 

listed by item in the 
Proposal) 

Indicate Plus or Minus: 

l"-{-e. t% 

Title of Parts Price List: 

c~+<3SD 
Date Issued: 

-21 ,_02s--

Price List Number 
(If Applicable): 

*Estimated requirements are based on current inventory amounts and past orders over a 12 month period. The Commission makes no representation that it will actually expend such amounts. 

6-7 



GROUP 2 - DELIVERY TO THE HIRAM MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS VALTIR 

SRT-31, CAT - 350 AND MATT'" PARTS 

Bidder to Insert Here the 
Percentage Rate Discount or 

Vallir 
Item 

Valtir 
OTC Part 

Part Cost Estimated Up-Charge Offered Based on 
System 

Number 
Part 

Number 
Description (Includes freight Quantity Extended Cost Current Parts Price List. (For 

Type Number FOB Destination) (Each) components not separately 
listed by item in the 

Proposal) 

56 628276 MA TT CR Post #1 Bottom 553~ 1 553 
57 628271 6'0 Post/W 6X8.5/7/S PUSYT 111 4 Lj {o r2;i (J/ 

58 628285 MATT CR Post #1 Top 2 ~f) ,v 1 })() 
59 628280 MA TT Double Spacer 3 v-' 2 r-) I G ,,,J 

60 628281 MA TT Single Spacer 2!0e 6 I Jc( 6 
61 628279 MA TT Angle Ground Strut I E:/1 1 169 
62 003340 5/8" GR Hex Nut 

I </ 36 I B ,fj 
63 33909 CRP-CBL BRKT for CRP PST ~32. 1 5Z-
64 119506 CBL 3/4 x 7'5"/DBL SWG lo~/ 0 o;> 1 l.fJ'/D''J 
65 003910 1" HEX NUT A563 3 2 L, 
66 628289 MATT 12G TRANS,W FIN-4 L/ 3 l.o 2 'r{l (p 

67 628337 MATT 12G INT,W FIN-3 3 e 4 l? ,-

68 628274 MATT 12G,W/O FIN-2 30Lt, 2 L:,' ;L Indicate Plus or Minus: 

69 628342 MATT Impact Head 12~5 1 \')fJS ud:=-.% 
70 628275 MATT Head Tube 2lo0 ej 1 ;2Jo0 

31£)lf "l'lB 
Title of Parts Price List: 

71 628339 MA TT 1 0G Head Rail 2 

~ IO t./•){ 9 IYJ vv1A rr··· j:- 72 628338 MATT Backing Plate 8 

I-
< 73 118614 Bolt, Rail, 5/8X2, A325/G5, G lo 62 ~1 ES 2 Date Issued: 

u IS 74 118615 Washer, Flat1 5/81 Thick, G 2. 62 1-1J--2v2.s--
75 003361 5/8" HVY Hex Nut A563 DH 

I "c;I 66 41.' 
,L,i0¢ 16 11 (, Price List Number 

76 003360 5/8"X1 .25" GR Bolt 
l ' 

(If Applicable): 

77 003391 5/8" X 1.75" Hex Bolt A325 I i.> 6 r-) fir;; 

78 004211 5/16" X 1.75 H X BTA307 1-1/8 ,90(' 2 I -~ 
79 003240 Washer,Flat,5/16 W,TY A,G I -z.s~ 1 2 

I 01, 
80 003245 5/16" Hex Nut A563 I ~or--,, 2 ':i q 
81 628348 MA TT Strut Adapter Plate raei 1 r1

)ej 

82 628347 MATT 10G Front,w/o FIN-1 -ai:r- 2 loSO 
83 004902 1" Round Washer F436 2° 10 io 
84 004372 Washer,Flat,5/8,HRD,TY1,G I 1.JC)1 8 '3 
85 003403 5/8"x 2" Hex Bolt A307 2. 6 I 2 "'J 

86 628270 6'0 Post/W6 X 8.Sn/S PL \ 11 1 \ 11 
87 003500 5/8" X 1 0" GR Bolt A307 2 2 s ~,:, 

88 113660 Bolt, HX, 5/8 X 3 1/2, GS, G 10 10 \06 
89 628273 1/4" X 18" X 24" SOIL PU4 H I tr/3 °~ 2 2'6ltJ 

6-8 



Vallir 
Item 

Vallir 
OTC Part 

System 
Number 

Part 
Number 

Type Number 

90 628269 -....: 91 118009 
r:: 
0 82 115939 
(.) -:::;; 93 113457 

I-

I-
94 VARIOUS I-

< 
:E 95 105379 

96 105380 

GROUP 2 • DELIVERY TO THE HIRAM MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS VALTIR 

SRT-31, CAT - 350 AND MATT'" PARTS 

Part Cost Estimated 

Bidder to Insert Here the 
Percentage Rate Discount or 
Up-Charge Offered Based on 

Description (Includes freight Quantity Extended Cost Current Parts Price List. (For 
FOB Destination) (Each) components not separately 

listed by item in the 
Proposal) 

1/4" X15" X 17" SOIL PUMULT '2-~Lr, 90 4 1 IL/Y F'' 
lndicr t~u1or Minus: 

I 8 <)~ 

-~% 
Washer,Flat, 1/2 X 1 3/8,G 8 

Nut, HX ,1/2, A563, G I 
0,1 

4 L/ c,i> Title of Parts Price List: 
r.::,,,, t1A.Ai,:·-

Bolt,HX, 1/2 X 1 1/2,G2,G :L ci?. 4 B 
8" Norn Depth Composite Blocks lo 2 ll- I D.:!:f ssued: ,#•·-

- --;02.;1 

LbS-~ lo5 Price List Number Ref 25X25 Blk/Yel Median 1 
(If Applicable): 

Ref! 25X25 Blk/Yel Gore f 0S -~! 
1 IDS 

GROUP 1 TOTAL BID PRICE I 

1 Bto 5"5 '\ 

ITEMS 1 THROUGH 96 I . 
*Estimated requirements are based on current inventory amounts and past orders over a 12 month period. The Commission makes no representation that it will actually expend such amounts. 

6-9 



Trinity 
Item RSI Part 

System 
Number Number 

Type 

1 SF1303 

2 S3000 

3 TPHP1A 

4 TPHP1B 

5 UHP2A 

6 HP3B 

7 E750 

8 S760 

:;; 9 
I-

E770 

0 
10 10 B5160104A M 

I 

a. 11 W0516 
CJ) 

I 
12 N0516 

~ 
CJ) 13 B580904A 

14 W050 

15 B340854A 

16 N030 

17 N100 

18 W100 

19 SB58A 

20 N055A 

21 W050A 

GROUP 3 - DELIVERY TO THE ELMORE MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS ROADWAY SYSTEMS INC. 

SKT-SP-350, SKT-SP-MGS, AND MSKT-SP-MGS PARTS 

OTC Part 
Part Cost Estimated 

Number 
Description (Includes freight Quantity Extended Cost 

FOB Destination) (Each) 

24141 W•Beam Guardrail, 12' 6" End Panel , VJ/ O.:;!_ 
18 l\~/ltJ 

24140 Impact Head 9l/5 ~ 6 S
1

1',7DC::. 
I 

First Post Top (6x6x1/8" Tube) q5ce_ 6 0: 10 ''i' 
First Post Bottom (6' W6x15) 2-Ll'f'.'.:- 6 /LJ82_0i' 

7 z o::,._ 
, 

Second Post Assembly Top 6 J..j 3 'L 0~ 

Second Post Assembly Bottom 95.w 6 565 
Bearing Plate 2BP.::_ 6 lloB <YJ 

Cable Anchor Box 51..o O:;__ 6 33Lpi>.~ 

BCT Cable Anchor Assembly Bl 0
::_ 6 i,,JBlJJ 

5/16 x 1 Hex Bolt Grd 5 ,lr-.01 6 " t,, I) 
:J ' «" 

5/16 Washer . 25 ¢ 10 2, 
5/16 Hex Nut ,'iS ,p 5 z ,c· 

5/8 Dia. X 9 Hex Bolt Grd 5 Ul '1:> . ~ 2 )3 S-<:i 

5/8 Washer .~()q 20 '8 
3/4 Dia X 8 1/2 Hex Bolt Grd A449 Ll-9- 5 32-
3/4 Dia. Hex Nut is l. 2 2- -·· 
1 Anchor Cable Hex Nut 3 0~ 2 lo 0~ 

1 Anchor Cable Washer z_an 2 L/ 0£ 

Cable Anchor Box Shoulder Bolt L-j-0t 15 lo 0°e 
1/2 A325 Structural Nut 2,_:,0 15 J'7 " 
1 1/16 OD x 9/16 ID A325 Str. Washer I~ 20 2'5 

Bidder to Insert Here the 
Percentage Rate Discount or 
Up-Charge Offered Based on 
Current Parts Price List. (For 
components not separately 

listed by item in the 
Proposal) 

Indicate Plus or Minus: 

~¾ 

Title of Parts Price List: 

SkTSt ~50 

Date Issued: 

I -21 - z 02 r-· 

Price List Number 
(If Applicable): 

•Estimated requirements are based on current inventory amounts and past orders over a 12 month period. The Commission makes no representation that it will actually expend such amounts. 

6-10 



Trinity Item RSI Part 
System 

Number Number 
Type 

22 SF1303 

23 SF1507 

24 G12025 

25 G1507 

26 S3000 

27 TPHP1A 

28 TPHP1B 

29 UHP2A 

30 HP3B 

31 E750 

:E ,.. 32 S760 
(J) 
(!) 

33 E770 
:,\E 

I 

a.. 34 CT-100S 

(J) 
I 35 85160104A 

~ 
(J) 

36 W0516 

37 N0516 

38 8580904A 

39 W050 

40 8340854A 

41 N030 

42 N100 

43 W100 

44 S858A 

45 N055A 

46 W050A 

GROUP 3 - DELIVERY TO THE ELMORE MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS ROADWAY SYSTEMS INC. 

SKT-SP-350 AND SKT-SP-MGS, AND MSKT-SP-MGS PARTS 

OTC Part 
Part Cost Estimated 

Number 
Description (Includes freight Quantity Extended Cost 

FOB Destination) (Each) 

24141 W-Beam Guardrail, 12' 6" End Panel l lo I"::_ 18 ,2,B9B 
W-Beam Guardrail, 15' 7-1/2" End Panel Z2/::J 5 I I r:5 ,, 

24142 W-Beam Guardrail, 9' 4-1/2" MGS Panel t'l q oo 10 1tt0 ~' 

24143 W-Beam Guardrail, 15' 7-1/2" MGS Panel I L/S'~~- 20 2() 
24140 Impact Head <)} ~2 

7 !or,/~":":' -

First Post Top (6x6x1/8" Tube) q5""._ 7 lol.D5 V! 

First Post Bottom (6' W6x15) \'/ 7 1,12.c; 
Second Post Assembly Top 12- °':. 7 5, l/ 
Second Post Assembly Bottom 9B'X; 7 ~>(>to 

0

" 

11:) 
()C) 

Bearing Plate 2,J:i °:'. 7 

r::;to 3q .cr:J 
Cable Anchor Box 7 

BCT Cable Anchor Assembly B 19
::_ 7 Sil) 

Bearing Plate Retainer Tie i-J ,5!:? 3 I ?:i 
5/16 x 1 Hex Bolt Grd 5 ,1.;,01 5 3 
5/16 Washer '~,S: 4 10 2ft) 

,itc; { 5/16 Hex Nut 5 i .. --
5/8 Dia. X 9 Hex Bolt Grd 5 Lo. ')S' 2 13 
5/8 Washer , ✓,07 20 8 
3/4 Dia X 8 1/2 Hex Bolt Grd A449 IJ)S'O 5 3t 

~-,:) 

3/4 Dia. Hex Nut l 7S' 2 2.$'0 

1 Anchor Cable Hex Nut 
2 Q() 

.:>· 2 Lt, 
1 Anchor Cable Washer ?- 2 t I "?. 

Cable Anchor Box Shoulder Bolt L/ o<i 15 loO "'9-

1/2 A325 Structural Nut 7.-s u 15 37 !, 0 

11/16 OD x 9/16 IDA325Str. Washer I 7S 20 ;?_S'~ 

Bidder to Insert Here the 
Percentage Rate Discount or 
Up.Charge Offered Based on 
Current Parts Price List. (For 
components not separately 

listed by item in the 
Proposal) 

Indicate Plus or Minus: 

~'~ 
._% 

Title of Parts Price List: 

SkT-S(J~ ('('iGS 

Date Issued: 

l- 2-1 - 202/;· 

Price List Number 
(If Applicable): 

*Estimated requirements are based on current inventory amounts and past orders over a 12 month period. The Commission makes no representation that it will actually expend such amounts. 

6-11 



Trinity 
Item RSI Part 

System 
Number Number 

Type 

47 SF1303 

48 G12025 

49 MS3000 

50 MTPHP1A 

51 MTPHP1B 

52 UHP2A 

53 HP2B 

54 E750 

55 S760 

56 E770 

57 CT-100ST 

58 85160104A 

:E 59 W0516 
1--
Cl) 
(!) 60 N0516 

:E 
I 61 8580904A 

c.. 
Cl) 

62 W050 
I 

I-
~ 63 8340854A 

Cl) 

:E 64 N030 

65 N100 

66 W100 

67 SB12A 

68 N012A 

69 W012A 

70 8581402 

71 N050 

72 8580122 

73 MS785 

74 P621 

75 P618 

76 G1203A 

GROUP 3 - DELIVERY TO THE ELMORE MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS ROADWAY SYSTEMS INC. 

SKT-SP-350 AND SKT-SP-MGS, AND MSKT-SP-MGS PARTS 

OTC Part 
Part Cost Estimated 

Number 
Description (Includes freight Quantity Extended Cost 

FOB Destination) (Each) 

24141 W-Beam Guardrail End Section, 12 Ga. ILDI ~ ... 18 2,8CJB D<l 

24142 W-Beam MGS Rail Section (9'-41/2") r,q Q! 10 r1qo 
Impact Head qL}5 7 low1)~ 
First Post Top (6x6x1/8" Tube) I 17~- 7 619 
First Post Bottom (6' W6x15) ;1,t/'7 .,. 7 11 f) 
Second Post Assembly Top 12"'" 7 ~,o~ 
Second Post Assembly Bottom I ;:,:ii '"''" 7 CjS-'7 
Bearing Plate 2-b 7 \~L,il;;. 
Cable Anchor Box 5/..oo()_ 7 3qz-
BCT Cable Anchor Assembly Bl ol' 7 :)lt:i'l 

Bearing Plate Retainer Tie L/ _,:;o 3 13 50 

5/16 x 1 Hex Bolt Grd 5 , lo07 5 

5/16 Washer 
I <( 10 zro 

5/16 Hex Nut •I rr 5 z 
5/8 Dia. X 9 Hex Bolt A449 lD ;S 2 13 $1;, 

5/8 Washer ,,/ ocf 25 I 011)1 

lb 32 _>Cl 3/4 Dia. x 8 1/2 Hex Bolt Grd A449 5 ~-
314 Dia. Hex Nut I I 

2 so 
~· •=· 

1 Anchor Cable Hex Nut JO;) 2 lo 0~ 

1 Anchor Cable Washer 2 ~~, 

1/2 RSI Shoulder Bolt W/ Washer i-f O:'. 15 {pO OD 

112 Structural Nut 2 "-~ 15 3'"? 
1/2 Structural Washer I 5 LD'L~-

.. 

5/8 x 14" H.G.R. Bolt ~ 2 ~7 0 

5/8 Dia. H.G.R. Nut ·f 2 I ()!) 

I = 

5/8 Dia. X 1114 Splice Bolt (Post #2) ,lo◊4 2 I 
Strut q5~ 2 11~ 
6x9 (6x8.5) Steel PoSt s 2 I IO 00 

I l O/l 
22 Recycled Plastic Block or Equiv. - 2 

W*Beam MGS Rail Section (12'--6") 1!.t 2 15z_•H< 
uKUUI-' J IV I AL 1:110 1-'KIGt ~LIB, ITEMS 1 THROUGH 76 

Bidder to Insert Here the 
Percentage Rate Discount or 
Up-Charge Offered Based on 
Current Parts Price List. (For 
components not separately 

listed by item in the 
Proposal) 

Indicate Plus or Minus: 

~Je {_% 

Title of Parts Price List: 

(Y\~\:'.'T ~Sf·· Q\iiS 
Date Issued: 

I 21 2v2,r 

Price List Number 
(If Applicable): 

' 
'Estimated requirements are based on current inventory amounts and past orders over a 12 month period. The Commission makes no representation that it will actually expend such amounts. 

6-12 



Trinity 
Item RSI Part 

System 
Number Number 

Type 

1 SF1303 

2 S3000 

3 TPHP1A 

4 TPHP1B 

5 UHP2A 

6 HP3B 

7 E750 

8 S760 

:E 
I-

9 E770 

0 
II) 

10 B5160104A ("') 
I 

a. 11 W0516 
(/) 

I 

I-
12 N0516 

~ 
(/) 13 B580904A 

14 W050 

15 B340854A 

16 N030 

17 N100 

18 W100 

19 SB58A 

20 N055A 

21 W050A 

GROUP 4 - DELIVERY TO THE HIRAM MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS ROADWAY SYSTEMS INC. 

SKT-SP-350, SKT-SP-MGS, AND MSKT-SP-MGS PARTS 

OTC Part 
Part Cost Estimated 

Number 
Description (Includes freight Quantity Extended Cost 

FOB Destination) (Each) 

24141 W-Beam Guardrail, 12' 6" End Panel I ~,I ~t 10 \ l,,i O ':"~ 
24140 Impact Head C,L/S· 6 Slr>'70'°" 

First Post Top (6x6x1/8" Tube) 9 6 5''70 °~·-
First Post Bottom (6' W6x15) 2}·/'l 6 I L/ B 2-"2• 

Second Post Assembly Top jY)-:iL,'E 6 l/ 32- o.~. 

Second Post Assembly Bottom <9Bj)~ 6 S'BB"''-
Bearing Plate 28 6 I lo1d 
Cable Anchor Box 6 36Lo 
BCT Cable Anchor Assembly 81 6 l/-Blo oq-

5!16 x 1 Hex Bolt Grd 5 ,(i,<Df 6 3 --
5!16 Washer , ?54 10 

5!16 Hex Nut i l }$ r/ 5 G 2£ 
5!8 Dia. X 9 Hex Bolt Grd 5 /o, ) 2 ) 3 5::1. 

5/8 Washer ,L){) f 20 8"~ 
3!4 Dia x 8 1/2 Hex Bolt Grd A449 lo 5;~ 5 32ro 

3/4 Dia. Hex Nut I 2 z_(;::... 
,.. 

1 Anchor Cable Hex Nut J 2 lo";:_ 

1 Anchor Cable Washer 2- o~ 2 L ~. l 1• 

Cable Anchor Box Shoulder Bolt 1/ 15 1ooo~_ 
1/2 A325 Structural Nut ;;_ __ r-,,~ 15 3'75{) 

11/16 OD x 9/16 ID A325 Str. Washer I .1.S 20 Z.5" ~ 

Bidder to Insert Here the 
Percentage Rate Discount or 
Up-Charge Offered Based on 
Current Parts Price List. (For 
components not separately 

listed by item in the 
Proposal) 

Indicate Plus or Minus: 

!'}f' ·L.1. 
Title of Parts Price List: 

1Sln ·:e 65 

Date Issued: 

\-2..l #2,1 

Price List Number 
(If Applicable): 

•Estimated requirements are based on current inventory amounts and past orders over a 12 month period. The Commission makes no representation that it will actually expend such amounts. 

6-13 



Trinity 
Item RSI Part 

System 
Number Number Type 

22 SF1303 

23 SF1507 

24 G12025 

25 G1507 

26 S3000 

27 TPHP1A 

28 TPHP1B 

29 UHP2A 

30 HP3B 

31 E750 

:. 
32 f- S760 

(/) 
(!) 

33 E770 
~ 

I 

a. 34 CT-100S 

(/) 
I 35 B5160104A 

I-
~ 
(/) 36 W0516 

37 N0516 

38 B580904A 

39 W050 

40 B340854A 

41 N030 

42 N100 

43 W100 

44 SB58A 

45 N055A 

46 W050A 

GROUP 4 - DELIVERY TO THE HIRAM MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS ROADWAY SYSTEMS INC. 

SKT-SP-350 AND SKT-SP-MGS, AND MSKT-SP-MGS PARTS 

OTC Part 
Part Cost Estimated 

Number 
Description (Includes freight Quantity Extended Cost 

FOB Destination) (Each) 

24141 ll+il ,~p 10 IID/0°:': W-Beam Guardrail, 12' 6" End Panel 

W-Beam Guardrail, 15' 7-1/2" End Panel ;2_?}5 c. 5 I 1' 1, 

24142 W-Beam Guardrail, 9' 4-1/2" MGS Panel iq 00 10 '1CJO 
24143 W-Beam Guardrail, 15' 7-1/2" MGS Panel I lJ 5 '') C{:J 

~ 

24140 Impact Head 91cJ:S OJ 7 lol+il 
First Post Top (6x6x1/8" Tube) ~ 7 Lpl ~-q:i 

D.) 

First Post Bottom (6' W6x15) ;)L(') ~ 7 11:Z,~ ~-

Second Post Assembly Top ') (;J~) 
7 5DL/ er;, 

,·~· 

Second Post Assembly Bottom 0~ 0,cJ 7 L, 
Bearing Plate 2 7 ICJic 

(j.D 

Cable Anchor Box G 11) 
7 .39 2 ~o 

BCT Cable Anchor Assembly 81 7 5 lfl 1 
Bearing Plate Retainer Tie kl ~o 3 13 5 ~ 

5(16 x 1 Hex Bolt Grd 5 ,u,O / 5 J 
5/16 Washer , 25</ 10 2, .;--c, 

5!16 Hex Nut 
I Lf 1 5 z 

5/8 Dia. X 9 Hex Bolt Grd 5 It>')~ 2 I?) 

5(8 Washer IL/()¢ 20 QrJ 

3/4 Dia x 8 1/2 Hex Bolt Grd A449 lei 5 St' 

314 Dia. Hex Nut I ir_·- 2 
.,-o 

1 Anchor Cable Hex Nut 3 2 Lo "" 
1 Anchor Cable Washer l 2 1.-J 

Cable Anchor Box Shoulder Bolt I 15 &JO o<> 
,_ -·· 

1/2 A325 Structural Nut l 
(; 

15 37 s;·o 

1 1/16 OD x 9/16 ID A325 Str. Washer 
J 

.~ 20 2 

Bidder to Insert Here the 
Percentage Rate Discount or 
Up.Charge Offered Based on 
Current Parts Price List. (For 
components not separately 

listed by item in the 
Proposal) 

Indicate Plus or Minus: 

1,)ti t ¾ 

Title of Parts Price List: 

~~: "f, ~ p tl\(lS 

Date Issued: 

l -2.J p ioi_.r-

Price List Number 
(If Applicable): 

•Estimated requirements are based on current inventory amounts and past orders over a 12 month period. The Commission makes no representation that ii will actually expend such amounts. 

6-14 



Trinity 
Item RSI Part 

System 
Number Number 

Type 

47 SF1303 

48 G12025 

49 MS3000 

50 MTPHP1A 

51 MTPHP1B 

52 UHP2A 

53 HP2B 

54 E750 

55 S760 

56 E770 

57 CT,100ST 

58 B5160104A 

:;; 59 W0516 
I-
(/J 
(!) 60 N0516 

2 
I 61 B580904A 

a. 
(/J 

62 W050 
I 

I-
~ 63 B340854A 

(/J 

2 64 N030 

65 N100 

66 W100 

67 SB12A 

68 N012A 

69 W012A 

70 B581402 

71 N050 

72 B580122 

73 MS785 

74 P621 

75 P618 

76 G1203A 

GROUP 4 - DELIVERY TO THE HIRAM MAINTENANCE BUILDING 
PROPOSAL FOR MISCELLANEOUS ROADWAY SYSTEMS INC. 

SKT-SP-350 AND SKT-SP-MGS, AND MSKT-SP-MGS PARTS 

OTC Part 
Part Cost Estimated 

Number 
Description (Includes freight Quantity Extended Cost 

FOB Destination) (Each) 

24141 \ lo I 10 I C:i IO or:i 
W•Beam Guardrail End Section 12 Ga. 

24142 ')~ 10 190";;, W•Beam MGS Rail Section 19'-4 1/2"\ 

C)t,t~ 7 l.oG l S O<> 
Impact Head 

First Post Top (6x6x1/8" Tube) 11, 7 81() 
First Post Bottom (6' W6x15) ;ti r/ 7 172.9 o;> 

,i 7 50 Lf <Y~ 
Second Post Assemblv Too 

I i1 ao 7 C/ ,;·c, oO 
Second Post Assembly Bottom 

lB~ 7 / C)lo BearinQ Plate 

t;{r, •>~ 7 30L Cable Anchor Box 

81 O;' 7 5li/] 
o,1J'-

BCT Cable Anchor Assemblv 

kj ~·;: 3 l3 ~o 
Bearina Plate Retainer Tie 

It!) ·rl 5 3 5/16 x 1 Hex Bolt Grd 5 

,ft 1 10 
,;o 

5/16 Washer 

I ~1 ··~ ;;_ir 5 
5/16 Hex Nut 

lb r 2 13 :r~. 
5/8 Dia. X 9 Hex Bolt A449 

• '-/Of 25 IO Of;, 
5/8 Washer 

lo 32 
i;, 

5 
3/4 Dia. x 8 1/2 Hex Bolt Grd A449 " 

I ,if 2 zsfJ 
3/4 Dia. Hex Nut 

00 j ~o 2 L, 
1 Anchor Cable Hex Nut - .,, 2, 2 
1 Anchor Cable Washer 

yD:: 15 lD O o,o 
1/2 RSI Shoulder Bolt W/ Washer 

z I) 15 3'} 1/2 Structural Nut 
,,, 

I 5 V> .2~ 
1/2 Structural Washer r 

3, 2 ~, S-Q 
518 X 14" H.G.R. Bolt 

,1; ti 2 ) 00 
5/8 Dia. H.G.R. Nut 

I lt,Otj 2 I 'LO 
5/8 Dia. X 1 1/4 Solice Bolt f Post #2) 

qe/;' 2 I q lo OD 
Strut 

,r;,s 2 I 10 6x9 (6x8.5) Steel Post 

II .9,:\ 2 2.2~ ~ ... 
Recycled Plastic Block or Eouiv. 

("\l,1/)Q 2 I '52~ c~ 
W-Beam MGS Rail Section 112'-6") ) 

GROUP 4 TOTAL BID PRICE ~ YZ., ITEMS 1 THROUGH 76 

Bidder to Insert Here the 
Percentage Rate Discount or 
Up-Charge Offered Based on 
Current Parts Price List. (For 
components not separately 

listed by item in the 
Proposal) 

Indicate Plus or Minus: 

~hl=_¾ 
Title of Parts Price List: 

f119e.T~3f-()\G.~ • 

Date Issued: 

-21-202S~ 

Price List Number 
(If Applicable): 

17 ,eE 
•Estimated requirements are based on current inventory amounts and past orders over a 12 month period. The Commission makes no representation that it will actually expend such amounts. 

6-15 


	COVER SHEET 4475 ---firelands-supply cover page wo names
	SUBMITTED BY:

	bid form  firelands-supply-company
	Page 6-5 DD4133 Section 6 MASTER Bid Form Schedule Invitation.pdf
	Group 1 Valtir - Elmore
	Group 2 Valtir - Hiram
	Group 3 RSI - Elmore
	Group 4 RSI - Hiram




